T

U.S. PRICE 75; CENTS

-y

MOISEL F80, F84, ES80 AND

E84 SNOWCASTERS
HART APPLICATION BELOW)

A}

(SEE

B A aaali

. Parts Catalog A1128
\ ‘ Letch 2500 5-75 "
NOTE: This Parts Catalog replaces the previous Issue No

1128 which is obsolete and should be discarded

SNOWCASTER ° | ~.
SERIAL NUMBER" Ry
\ N
\““;II'
, \ \
; y \“.\
| \\\ \\
%
=3 \\- - )
' \\‘
. ‘ \ \\{\.
., | ! R
\ - ‘\( ) \ . i
‘\ . - \‘. ) Li . ™
4 \ ! N \\
\. N\ 4 | \ 4
MODEL DESIGNATIONS TRACTOR APPLICATION. | Lol N
.“ \ — : v . . ! N ¥
\ ‘ ) 22 222 | . e 155 | I N
\. \\ : 0 442 |Taaa | 155 195 | - .
3 : . i , %
F80, 38" SNOWCASTER |- X X (1) | (1) S 1o >
B 3 h y . - . . ;
F 84, 48,\_ SNOWCASTER (1) | (1) X | X -
EBO, 38" SN'owcAsTE-R . X '\\ (1) - -d
E84, 48" SNOWCASTER N '\X’
- {1) wiLL CONVERT BUT NOT RECOMMENDED
\

[
f

ALPHABETICAL INDEX

- PAGE

Auger Assembly ............. 5

_ Lift-Assembly (FB0 & F84) .. ... 7
Drive-Assembly (FBO.&F84) ... - 9§
Lift Assembly (EB0 & EB4) ... .. At

Drive Assembly (EB0 & EB4) . 13
Drive Shaft Assembly. .. ... ... 15
Gearbox Assembly . .| ........ 1%

NOTE: See grld C2 for -

F40, F42, F44 Rotary Mowers
Fb0, Fo4 Gragler Blades
E60 Dump Cart

NOTE: See grid E2 for -
F45 Rotary M?wer

\

L
I

i
\ 2

\ WF *

|

gk

B

g




- . ks
MODEL F 80, F 84, E 80 AND E 84 SNOWCASTERS : g
AUGER ASSEMBLY ' o
FB80 AND F84 CASTERS FOR 220. 222,442 AND 444 TRACTORS
EB80 AND E84 CASTERS FOR 155 AND 195 COMPACT TRACTORS ¢ .
REF, PART NO " DESCRIPTION V- . REQ'D
1 -C. 14396 HOUSING - auger 38" FB0and E80 ... ..'% v vesaas aeas I
2 C "14362 HOUSING - auger 48" FB4 and B84 &, .. v vecnrenaaiss . 1
3 C 14393 AUGER - 38" F80and EB0 . ....00.4 s e e e e 1
4 C 14382 AUGER - 48" F84 and EB4 ..... St e s s e e Cine e 1
5 C 14421 BEARING,- auger .... et e s raserumncabtr oo 2
6 C 14572 SHAFT -~ auger mounting 38” FBO ancl ESO ............. 1
7T C 14573 SHAFT - auger mounting 48" FB4 and E84 ,..... et e ens 1.
8 113- 206 BOLT - 3/8" x 3/4" NC Hex ZP (2 req'd for F80 and F84) ..... 1
9 192- 21 LOCKWASHER - 3/8" ZP (6 req'dfor F80 and F84). . . . ... .. b
10 . 120- 103 NUT -~ 3/8" NC Hex ZP (6 req'd for F80 and FB4). Rr et e 5
11 C 14387 8KID - auger housing L.H," .......... cedeeraananaa . e
12 ¢ 14388 SKID - auger housing RH, J.. ... eessss 1
13 111- 302 BOLT - 3/8" x 3/4" Rd, Hd, 50, NeCK ZP s v vv v venunsann 2
14 C 14416 . CHUTE (also order items 48 and 49)...... e e e e ey waess 1
.15 . NSS SCREW - chute holddown (order Kit C15165) .o eevnedoase 2
i6 129- . 101 NUT - 1/4" NC HeXZP e iniannancnaans Ceeaaaas 7
17 192~ 19 “LOCKEWASHER ~1/4"ZP .. vueeeensacan . - 5 5
18 C 14597 DEFLECTOR .. .vuivenennannions v eessdnasane s 1
19 111~ 340 ' BOLT - 3/8" x 3/4" NC Rd, Hd. Sq. Neck ................ 2
20 195~ 5256 WASHER - 3/8" plain ZP ~ ..... s e s s s et e 6 .
21 C ~ 14568 ° LEVER - deflector locking ....cievasvonsas cer s w 2
22 C 14406 . BSPROCKET - discharge ..... e e e aesan se e 1
23 C 14582 BRACKET - Sprocket SUPPOIt 4 o e v e eeaseenrrenscasan 2
24 113~ 2 BOLT - 1/4"x5/8" NCHezx ZP ...ivuun. e e s s 2
25  113- 1 3 BOLT - 1/4" 2 3/4" NCHex ZP ... it cecsvnannnnnns "1
26  19b6- 526 ., WASHER -3/8" plain ZP. . . o v ! cm et e aneesanrooarnnas 5
27 132- 320 PIN - cotter 3/32'"x3/4" .........%.... 5
28 C 14583 JOINT ~bBlock .0 i e v et eewnoonmensaseranasr 2
220 C . 14410 © JOINT = HDK o vivvvvvnnnnvonnnnsonnn 1
30 C 14584 CRANK - discharge ', ......... e e e 1
A1 C 14574 BRACKET - crank, long .......... ereas 1
32 C 14412 BRACKET - crank Short L. . it i scel s ee o secanannea 1
33 111~ 362 BOLT -~ 3/8" x NC Rd Hd. 5q. Neck ........ 2
, 4 34 C 14420 FLANGETTE - for bearing C21681 . ... .. 2 N
i 35 C 21681 BEARING ....¢i0vtveeanscensnanss 1 )
. 36 111- 202 .. . BOLT - 5/16" x 3/4" NC Rd. Hd. Sq. Neck 3 !
a7 . 192- 20 LOCKWASHER - 5/16" ZP . viuiaonenscanbrosannnnse “ 3
38 “199- 102  NUT - 5/16""NC Hex 2P  ...... e DAV 3
39 C 14793 'BRACKET - chaintakeup .....vvvsanras QR .1
40 . 195- . 104  WASHER - 3/8"plain 2P ........... e ‘\. e, 2
41 131- 178 NUT -1ock 3/8™NC HEX ...'cvenersnnannonns heeaean 2
42 - 178~ 819  SETSCREW - #10x3/16"NF .......... PR R 1
43 C 15165 KIT - chute hold down (used prior to F80 S/N 50701‘3.nd F84
e GINB0926) L h it ie et iaea e P P |
*44  129- 101 NUT~-1/4NCHexZP ........ “eseaa ssemsrecnsaas 4
* 45 192- 19 ILOCKWASHER - 1/4" ZP | .. .i s onennsnassosannoas 2
*46 A, 26383 WASHER - plain 9/32" x1-1/2"Q.D.-ZP - .. ... ..o 0 s vas "2
*47 195- 518 WASHER - plain 9/32" ZP . ..v.vvwvann e e e 2
*48  113- 13 BOLT-1/4x3/4"NCHexZP .%i........ Y
49 131- 1102, NUT-1lock1/4" .........s e i eaaeaes 2
50 C 21795 COLLAR - locking (mcludes setscrew) ...... s e s s e s a 1
51 C 15414 PLATE - auger end (F80 and F84) ......... vt es e U |
321- 266  DECAL-'"Case"” ., .. ... .6 verensssnsss f e s Eaese e 1
C 12296 DECAL - "Caution" ... i csetsasusnnaa e e s s .. PR .2
*Used in production on Model F80 8/ 50701 and after. B
Used in production on Model F84 S/N 50926 and after. , ’
Printéd in U.S.A. ’ ’ - . April 1975




-
.

MODEL F .80, F- 84, E 80 -AND E 84 SNOW CASTER 7 |

A P '

LIFT ASSEMBLY

MODEL F 80 38" SNOWCASTER FOR 220 AND
- ‘MODEL ‘F 84 48" SNOWCASTER FOR 442 AND

222 TRACTORS

®

. REF. PART NO, ) DESCRIPTION , REQ'D
' 1 C 14846 BRACKET -mounting R\H. =+ s v v vt tecaenuanncomennnnanl

2 C 14647 BRACKET - mounting L.H. v v o o oot e o vrsneensnnnn veel {
3 111- 362 BOLT - 3/8" X 1" NC Rd, Hd: 8q. NECK ZP+ + v+ s s e s vmnveread &
4 192- .21 /'LOCKWASHER - 3/8" ZP " . .iuuuunn. |
5 129- 103 NUT-3/8Y!NCHexZP............................'.4 N
8 132- 34 PIN - COtAT @ v vt vt o vnssosse s s v eravnnnnsnennsaned
7 113- 417 BOLT - 1/2" 2 1-1/4" NCHEX ZP. s e v v v e vva e v annnnsad
8 195- 530 WASHER - 1/2" plain « « v v o v s\ A A
g -C 14632 BRACKET - spring anchor + « «s s s e s oo N A S I |
10 113- 602 BOLT - 5/8" x1" NC Hex ZP- v v« e ocosnnnneans R
11 192-° 25 LOCKWASHER - 5/8" ZP 4 « v « « « Ch et err e e e a s 2
12- 129- 107 NUT-5/B"NCHexZP-............................2’-
13 C° 14482 'SPR[NG'-.ljftL--.............................‘...2:-
14 C 12692 PIN - clevis 5/8"+ s« i s e tvnanmesaneenncans ceeeath a2

15 ¢ 10898 PIN - Safety »« v ooneeens s teianenniesonsnranennsd
16 c 14635' PIN-—mounting------.... --o‘-c-..----.c-n ------- 1
17 'C. 14383 " SPACER - mounting bracket -« « v e s« s. . et m e e 1
18 113- 424 BOLT -1/2"X1"NCHEX ZP s s e nvunuunan -
19 192- 23 LOCKWASHER - 1/2" ZP, .. .. ... T 6

’ 200 C 14413 "JTBOLT = I TOQ & o of e oo v v v eneesmesenesnsnenees
21 129- 105 NUT - 1/2"NCHex ZP-. .. ... et ...6
22 C 14414 LIFTROD s ot v vevennoemenseannoensnaenns Veeaaa2
23 - C 14415 LEVER - Iift 100 « v v o 0 o v v v v nennnn et et
, &
“.-}:?'11
-
- Printed in U.S.A. April 1975°
. A~ =




MODEL F 80 F 84 E 80 AND E 84 SNOWCASTERS ¢ 9

| | DRIVE ASSEMBLY.
-MODEL F 80 38" SNOWCASTER FOR 220 AND 222 TRACTORS

MODEL F 84 48" SNOW CASTER FOR 442 AND 444 TRACTORS
_REF. PART NO, DESCRIPTION ' REQ'D
1 NS8. PLATE bearing mounting {order item 27) B ]
- 2 C 14504 FI.A.NGETTE ..... R S A s e e b e b e asa ««w 4 I
3 C. 14505 BEARING - pulley = * ==« = = s ettt e s rres i e 2
4 C 14113 CPULLEY “ v +venmmroeannn ,..‘...,..................1‘
5 C 14116 . BELT - PTOdrive * -+« =-. R R L |
6  111- 362 BOLT - 3/8" x 1" NC Rd. Hd; Sq. Neck ZP, +»»+ -« -+ e 4
7 . 111- . 340 _ BOLT - 3/8" x 3/4" NC Rd. Hd. Sq. Neck ZP+ s s v mcvvaic.n,?
8 ’192.. 21 LOCKWASHER - 3/8" ZP -« -+ R R R :
9 - 129- 103 NUT - 3/8”NCHex"---""'-'-'”‘ ...... 9
10. 113- 111 - . BOLT - ’5/16"x21/2"NCH’exZP------'--------A----'--l
11, 131~ 176 NUT - 10¢k 5/16" NC HeX ZP v+ s cavvsovananan rreeseen ]
12 ¢ 14124~ SHAFT - drive (Repairs page 15)»+-----. R LI I | }
o 13 C 14424 GEARBOX ASSEMBLY -.E80, 38" Snowcaster (Repalrs page 15) - 1 . /
L 14 C 14423 GEARBOX ASSEMBLY - F84 48"-Snowcaster (Repairs page 15) -1 o /
15 113- 208 BOLT - 3/8" x 1-1/4" NC Hex ZP -+ + v - - - sreseesaeda 2
16 113- 14 BOLT - 1/4L% 2" NCHex ZP + i c-vvrosaunnnna ceelaleal !
417 131~ 1102 ' NUT - lock 174" NC Hex ZP == v v vtnmnrnnnnnn LIRS §
7018 C 14579 * SPROCKET - drive » ==« » cheeras B T B !
19 Ba- 44 SETSCREW-1/4"X1/4" NC cuppomt-"------------'--- 2- !
20 126- 19 KEY - #11 Woodruff =« -+« ---+. R R IR -1
21 o CHAIN - auger drive 64 p1tches ‘#40 roller chain Use;™==«=*+=+++ 1 -0
‘ . 1'- B12470 chain 50 links #40 : o)
2 - B12473 chain 6 links each - o ' I&
+-B12501 connecting link ‘ s
o ) 1 - B12503 roller link , : . -
. B - 12470 - CHAIN - 50 links #40 roller chain ==+ ++ = «+ s+ LRI | o
‘B 12473 * CHAIN - 6 links each #40 roller chain * <+ ** """ cescs .. 2 /
B -12501 " LINK -"connecting #40 roller chain =+ =+ o+t esmsreoans | /
o B 12503 LINK - roller #40 roller ¢hain * .- = ° Lt wer e ]
22 B 12502 LINK - offset#40rollercham"'-"'--'---'--'-----1 I
23 C ' 14606 4 KEY-ﬂat 3/16“?{1" L R R N ) D A LR L « 1
.2 NS85 NUT - belttensmn(order1tem27).......;,............. 1 ,
2.5 C 1435& i LOCK - belt LENSION o « vo v o e a s sa L N rwesawnaen 1 ; =
26 NS§ . SCREW - Adjust {order item 27) v v v o vt e eeveosvoanenne 1
o 27 C~-15558 T KIT - belt tightner (for Model F80 S/N 45701 to S/N 54901 _
: ' : and Model F84 5/N 46002 to, 5/N 46257) « .. ... ...... 1
. 27 C 15558 . KIT - belt tightner (used in producfion Model FBO S/N 50701
. and after and Model F84 S/N 50926 and after) . v v o0 oo 1
28 113-: 102 . BOLT-5/16"%3/4"NCHex ZP..civeuueennn e e s 2
29 192- 20° L LOCKWASHER - 5/16" ZP -+t vt vevasdasransnsans 2 }
30 C 15264 NUT - belt tension . " . 1. ... e |
31 C 15281 : PLATE - bearing. v o v v cc v e s em e vataracnososancan 2
32 C 15262 SCREW - belt tension - - =« v v v a R R I S |
.& u
Printed in U.S.A. v o April 1975




10 C ; _ .
- KRN ) T ‘ L '

/ o . ‘ . {

"‘t‘ o ' s N .. b

f . e L -

v

R
1
2
3
4
5
6
7
8
9

10

11

. N 12
013
14
+ 15

e 16
2 17
18
. . 19
s . zﬂ

-,

P

111-
C
113-
192-
129-
C
C .
C

e

c
113~
192-
c
129-
CC
c
113-

195--
- 192~
129-
132- -

\

21

.

S22

- /

L-I’ -

= == 7
I o
ot
R .
o %
) .
.
- ]
.i L3
] T - B
] -
| - 2 n
o3
°

e

MODEL E 80 38"

MOPEL E 84 48"

EF. PART NO.,
e

14767
362
14832
602
25
107

. 14482
/12692

10898
14635
14363

4 24 r'/‘
23

14413
105

14414’
14415

C411
530

103
34

;'k.
.
s

- L " Printed in U.8.A,

21

SNOW CASTER FoR
SNOW CASTER FOR

/

- LIFT ASSEMBLY
155 COMPACT

195 COMPACT

. DB(@CRIPTION e
BRACKET ~ snoweaster mounting « . .4 ... ..

MODEL F BO F 84, E 80 AND E 84 SNOWCASTE,RS

.
¢

11

TRACTOR .

TRACTOR ,
REQ'D

P |
BOLT - 3/8" x 1" NC Rd. Hd. Sq.Neck....‘..."...... e . 4
BRACKET - spring ancélior « . ... . |
BOLT - 5/8" X 1" NCHEX ZP v v et (e e v ennss e e estns
LOCKWASHER - 5/8" ZP...... B .
"NUT - 5/8" NCHEX ZP + e viivvie i in e annnanacenss 2
SPRD«B“Iﬁt.......;..:....{.u....{.;..........2
S PIN - clevis 5/8" . o it e i e e e e, 2
PIN -safety .. .,....... u..:.“.......“...L.”..z
PIN - mountmg e e L |
SPACER - mountmgbracket.....".....‘........<........1 '
BOLT - 1/2" x 1" NCHex ZP ., ... ov.nuui.. cereen.. 2
LOCKWASHER-1/w'ZP..,.........,........... .. B
. "J" BOLT - Liftrod..._|.. e e e e e e ceeea. 2
NUT-l/z'.'Nc.Hexz,Pi,.............................6
LIFTROD ... i et ieenivaneennnnrenns 2
LEVER - liftrod. ............ -
BOLT-]/W'XII/Q'NCHEXZP...h...;,”......y...4
WASHER-1/2"p1am......»...'......-...........\...2
LOCKWASHER - 3/8" ZP..... A
NUT - 3/8"NCHEX ZP «.ulvvmesescnnnnnnnnnnnasdit d
PIN - cOtter v v v e v v s vie o "'\i' ettt ""i' 2
. PR - \
) .

]
1 b L/ -
\
v 1)
April 1975
"2
» ! ...
' &7

-
‘
L v
£y
'
1
‘
&
£
|
1
|



N . i v 4

¢ MODEL F 80, F .84, E-80 AND E B4 SNOWCASTERS 13 o
: > DRIVE ASSEMBLY L S
. ’ MODEL E 80 38" SNOWCASTER FOR 1{55' COMPACT TRACTOR !
- MODEL E 84 48" SNOWCASTER FOR . -195 COMPACT TRACTOR
: ‘REF. PART NO.. , " . DESCRIPTION ' . REQ'D
1 ' C 14764 BRACKET - rear bearing support «« «+«« - - rerasan I .1
2 C 10967 BOLT - 3/8" x 3" NCHex «=»revss R T . 1 i
: 3 113~ 207 BOLT - 3/8"x 1" NCHex ZP -+ v resn st R 1
4 192-" 21 LOCKWASHER - 3/8" ZPs + sjo s 0 s v nvuan I e 9
5 120- 103 . NUT‘-S/B"NCHex------1k->:----‘---------.-’--" ..... 9
o 8 C 14768 . SPACER - idler pu]_ley e s s nafe i s ' % ¢ s e v s e 8 am aa 2
7 111-°'366 - BOLT - 3/8" x1-1/4" NC Rd. Hd, Sq. Neck + »« e s s e ns e s s a1
8 C 14766 ARM—_j_d_lerpulley--..-.-.-.-....' ..... R P |
9 C  14770°. PULLEY -~ idler = s« s« =« R I I I IR R 1
10 "C 14765 ANCHOR - idler spring s+ +sseesesaana. TR
11 111- 334 BOLT - 3/8" x 2" NC Rd. Hd. 8q. Neck++«sevsnvvenae. $eae ]
12 - 195- 524 “WASHER = 3/8" plain ZP » « - » ~ » AR R AR |
‘ 13 131- 178 NUT - lock-3/8" NCHex -+-redrnecnncnaainnnns seene 2
B 14 C 14504 .7 FLANGETTE » ¢+ » = 5« » o - sar s ot 4 .
g ’ i5 C 14505 BEARING - pulley - - + cenean Teevetaenn e eeTe s e e 2.
16 C. 14113 PULLEY v+ scveresnnenaenren LR, PP 1 e
17 ¢ 1417 BELT - drive« s + s « « R R R R 1
. 18 111- 362 BOLT - 3/8" x 1" NC Rd: Hd, Sq. Neck s » e e o s e et nunsnans + 1
: 19 111- ‘340 BOLT - 3/8" x 3/4" NC Rd. Hd, Sq. Neck «++c=-vevonaen sl
20 C 14124 . SHAFT - drive (Repairs page 15) « s s o e s s cavennenn saneel
21 C 14424 " GEARBOX ASSEMBLY ~ EBO (Repairs page'15) - e oo vonnesas 1
22  C 14423 GEARBOX ASSEMBLY - E84 (Re_pairs page 160 s s v u v PP 1
23 113--208 * BOLT-3/8"x1-1/4"NC Hex ZP v ev s et e e tvtveenennnn . 2
24 113- 14. " BOLT-1/4"X2"NCHeX ZP + e v avecvsnaaionens R 1
25 131- 1102 NUT - lock 1/4" NCHex ZP + « e v n v u By e e ne e eeel
: 26 C+ 14579 SPROCKET -~ drive « e e eecveeeorenacen- s esaenn e 1
" 27 83- . 44 SETSCREW - 1/4" x 1/4" NC cup point+ « «.o o o s « « terecsaae - 2
28 126- 19 KEY - #11 Woodruff « «« -« sxeeaes e raens e e e 1
29 - - CHAIN - auger drive 64 pitches #40 roller chain Use: « ='v + . .. 1
! . ' . 1 - B12470'chain 50 links #40 - .
i ‘ . ‘2 - B12473 chain 6 links each . LY
" 1.~ B12501 connecting link S T
: 1 - B12503 roller link )
. B 12470 CHAIN - 50 links #40.roller chain - ¢« - s+ ¢ + =+ - & sesaeen . 1
. B 12473 CHAIN - 6 links each #40 roller chain « -« <+« e n e 2
' B 12501 ° . LINK - connecting #40 roller chain +»++++ s 0. RS |
4 B .12503 . LINK - roller #40 roller chain - -+ » - isseacaaccansoas » 1
30 B 12502 . LINK - offset #40 roller chain =+« «r-vssecsresnen e 1 |
31 - ¢ 146086 ‘KEY -flat 3/16" X 1" +c v eemeeneerennnssann aneea 1 -
, 32, . C 14482  SPRING - idler «..soonasn R P
Printed in' U.S.A. s c T o © < _..January 1969

- N . ¥
N .



3 ! S r . . _' 3

MODEL F 80, F 84, E 80 AND E 84 SMOWCASTERS
- C 14124 DRIVE SHAFT ASSEMBLY

15 - |
e,

F80 AND F84 CASTERS FOR 22’0 222,442 AND 444 TRACTORS
‘=80 AND EB4 CASTERS FOR 155 AND 195 COMPACT TRACTORS

. REF. PART NO. | DESCRIPTION REQ'D

1 C 14988 . M'Y()KE male « « v prms o0 0 v s v o R + s e rnnean o 1

C 12319 . KIT - ]ournal asse“‘bly. e e s e s st n e e .. ce e s -2

3 219- 40 FITTING - lube + < +% « s s o o N R T S 2

4 C 14987 . YOKE - center assembly ......... e e P |

5 C 14986 YOKE-female......,...,..,....* ...... S |

Y . . ) ‘ﬁﬁ"*i"“ . .
‘&EAR BOX ASSEMBLY Lﬁ .

C 714423 GEARBOX - complete for Models F84 and EB4. 48" . T . . . 1

o C 14424 GEARBOX - complete for Models F80 and EB0 38"....4,.....1

1 C 11850 sz - HOUSING - eaTHOX v v v + « o o & s o o nvweuoenos N |

2 C. 11851 HOUSING - input bearing «......... .- s R |

3 .C 11852 . ' HOUSING - output bearing -.......c0..... “weervasnesl

4 C 14605, " SHAFT - input + « et v v ieiavnnnnnssanna R

5 C 14355 SHAFT.- output for Models F80 and E80 38"............ 1

. 6 C 14354 SHAFT - output for Models F84 and E84+~48" + + v e v v vnen.. 1

> 7 .C 11855 GEAR - input pinion « » e v s o v v v et n s o vnsncnana . .1

8 C 11856 GEAR -output « v v v et e eiin ittt cnennnnns R |

9 B 12410 CUP = DEATINZ -« =« v o v v e nn o v omnenencnnesns ceeaod

10 B 12411 CONE - DEAYiINg - =+ v e s nanecessnensnnnnsenae- .o . 4

11 C° 12079 - OILSEAL ¢ et e nnnns r st e s s aser e e eene 2

.12 ° T 25683 ~  RING - retaining . . .. . .. e tere et chsans 1

13 221- 841 PLUG -hOUSING -« c v v v e ettt s evnnninmnanes e 1

14 131- 34 " NUT - gear retaining......... e e e e e 2

15 126- 16 KEY - 3/16" x 3/4" Woodruff . ....cuveeeann. AP |

16 - C 14604 KEY - 3/16"x3/4"flat » + « o o v o s c e e r e n e e ool

17 T 32754 GASKET -+ v s vnsnueccncenan Y e cerrena 2

718 15- 412 BOLT - 1/49 X 3/4" NC - 8
' 19 C 12077 SPACER - Dearinge « » = « « » « e reaeean cerireeena 2
T 20 221- 51 BUSHING - reducer 1/4" NPT to»l/B”. ceeenenens veeee 1]

.21 A 50096 " VENT - pressurerelief ...,....... e veee 1

) l
. Lt
‘ s
(\~
o
Printad in U,S.A, . January 1969"X ;
. - L _t



N

e

: - \ l‘
- } - - | i
18 | \ \
‘ A . \
o NUMERICAL INDEX K . | .
PART PAGE REF. PART PAGE REF. PART PAGE REF. ke : L - . NUMERICAL INDEX ‘ o
NO. NO. NO. NO. NO. NO. NO. NO. NQ.: PART .. PAGE REF. PART PAGE REF. PART PAGE REF.
, ‘ A \ N \ . NO. Y NO. NO.  NO. - .NO. NO. No. NO. NO.
A 26383 9 46 C 14424 9 13 111~ 340 13 19 — : .
A 50096 15 21 C 14424 - 13 21 [111- 362 5 33 192- 25 Vo7 11
‘B 12410 15 9 C ~'14424 15 111- 362 7 3192~ 25 y 11 5
B 12411 15 . %‘}Q C 14482 7. 13 |111- .382 9 6 195-. 104 W5 40
B+ 12470 9 " C 14482 11¢ 7 [111- 7362 11 2 195- " 518 - P9 47
B 12470 13 Tl Cc 14482 .12 32 [I1i1- 362 13 18 195- ‘524 P13 12
B 12473 - 9 'C 14504 9 "2 |111- 366 13 7 195- 525 : .5 20
B* 12473 © _ , .13 C 14504 13 14 [113- 2 5 24 185- 525 i 5 26
B 12501 S 9 C 14505 9 3 [113- 3 5 25 195- 530 A 25 ’
.B 12501 i 13 C 14505 13 15 [113- 13 . .- -~ 9 48 195- 530 =11 19
B 12502 c9 22 C' 14569 5 21 +j13- 1407 - %13 0 34 219- 40 .15 3
B 12502 "o, 13 30 . C 14572 5 6 |113-, 14 - "7 9 . 16 221- 51. .- - "15 20 )
-B 12503 9 * . C! 18573 ° 5 T 113~ 102- 9 28 221- 841 15 13 '
B 12503 13 - T C. 14574 5 31 §113- 111 9 10 321- 264 < 5 ' .
C 10898 7 15 C. 14579 9 18 1113- 206 - 5 8 .
C 10898 11 9 c' 14579 13 .26 |113- 207 . 13 3 '
.C 10967 - “13 - 2. C. 14582 5 23 13- 208 9 15 - ‘
C 11850 15 1 C, 14583 - 5 28 7 |113- 208 13 23
C 11851 15 2 C: 14584 5 30 |113- 417 7 24. !
C 11852 © 15 3 C . 14596 7 8" |113- 417 C11. 18
C 11855 15 7 C ' 14597 5 1B |113- 424 . 7 18
C 11856 15 -8 C 14604 15 16 113~ 424 -11 12
S C . 12077 15 19 C 14605 15 4 [113- -602 T 10
Cc’ 12079 157 11 C 14606 9, 23 1113- 602 11 .4
C 12296 . 5 C _ 14606 - 137 - 81 |126- 16 15 15
C 12819 15 2 C 14632 T 9" |126- 19 g 20 .
C 12692 o 7 14 C 14632 . 11 3 |126- " 19 .137+ 28
‘C . 12892 11 . 8 C ~ 14635 7 16 1120~ 101 -5 16 . -
S Co141y 9 4 C 14635 A1 10 |129- . 101 5 44 - "
C 14113 13 16 | C 14646 7 1 129~ 102 5 38
“C 14116 9 5 C 14647 7 2 [129- 103 B 10 i ‘
¢ 14124 9 12 C 14764 13 1 |120- 103 7 5 .
C 14124 13 20 C 14765 - 13 10 |129- 103 9 9
C 14348 9 1 C . 14766 13 8 |120-. 108 - . 11 21"
C 14351 | Vi 6 C 14787 11. 1 |129- 103 Io13 5
C 14353 .7 7 7 C 14768 13 6 ]i29- 105 7 21 )
C 14354 . 15 - 6 C 14770 13 9. [129- 105 11 15 .
C 14355 ; £15 5 C 1471 13 « 17 |129- 107 7 12 . .
C 14362 . ;5 Xy C 14793 5 39 |129- 107 11 6
C 14383 7 17 ¢ 14986 5 5 |131- 34 15. 14 ,
C 14383 11 1 . C 14987 15 4 1131~ 176 9 11
C 14382 5 4 C - 14988 15 1 {131- 178 5 41. RN
C 14387 5 1 C ' 15165 5 43 |181- 178 13 13 . -
C 14388 512 C 15261 9 .31 {131- 1102 . 5 49
C 14393 5 3 .C 15262 9 32 [131- 1102 9 17
C  14396. o 1 C 15264 9 .30 (131- 1102 13 25 , .
C 14406 9 23 C 15414 - 4 51 (132- 34 7 6
C  .14410 5 29 - C 15558 9- 27 [132- 34 11 22
C 14412 5 a2 C- 21681 ° 5 35 |[132- 320 5 - -27 -
C - 14413 7 20 C. 21795 5 50 [178- 819 5 42 - - - 7
C 14413 11 14 T 25683 " 15 12 183~ 666 5 15 .
C , 14414 A 22 T 32754 T157 17 {192- 19 ] 5 17 “
C 14414 11 16 ‘ - - 192- 19 .5 - 45
C 14415 7 23 HARDWARE CODE NUMBERS {jg9. -39 5 37 ,
C 14415 11 17 15- 412 15 18 |192- 20 .9 29 ' T
C - 14416 5 14 83- 44 9 19 (192- 21 - "5 9 '
C 14419 .5 35 8a- 44 13 27 |192- 21 q 4 .
C 14420 . .5 34 111- . 202 5 36 |192- 21 9 8 .
'C 14421 5. 5 111- 302 5+ 13 [192- 21 11 20,
C 14423 9 14 111- - 334 13 11 . |192- - 21 13 4 . ,
C 14423 13 22 111- 340 5 19 [192- 23 7 19,
C 14423 15 111- 340 9 v hyz- o 23 11 13




-

L .~ MODELS F40, F42 AND F44 MOWERS = . o L

MODELS F50 AND F54 GRADER BLADE ' - .+ ALPHABETICAL INDEX
o - MODEL E60 DUMP CART - VOWER SECTION
U.S. PRICE 75 CENTS . . ' Parts Catalog A1131 L _
s » ' - PAGE GRID :
Hiler 1500 17§ e ‘ _ o N
: : Belts, Drive ................. 11-15  C10-Ct4 :
. . ' ' " Driven ... ........ S 11-15  C10-C14
- . . B Blades ..................... - 59 C4-C8
. ‘ o Deck. ...t ; 1M-15  C10-C14
) s L : Guards................. oo 11-15 C10-C14 :
- ' Housing, Spindle ............ . 59 C4-C8 .
. Pulleys, Deck . .............. " 11-15 C10-C14 . : :
) - ! Pulleys, Drive Assembly ...... ) 17 - ) D2
! . Rod, Liftlever ... .......... 1128 C10-C14
; . Spindles . .. e e “5-9 C4-C8
] _ | GRADER SECTION ~ =« T '
y ‘ ; ‘ PAGE GRID S :
.f T o EAEOI:\IIELR , Blade ...................... 19 . D4
! . . Carriage ............ I . - 18 D4
2 : . NUMBER ' _ v ) Edge, Cutting .............. .19 . D4 - ~
: . o ' c Skids L. L o
: | A - DUMP CART SECTION
. _ - ; . , . PAGE- GRID
ROTE : ' " - ' o . DUMp Cart .. ... o\s 21 D6 )
The grader blade serial number is located on the back of the mould board ' . :
I‘here is no serial number located on the dump cart,: . S NOTE: See grid A2 for,- ) ‘
T - ' T ’ : - EBO, EB4, F80 and-F84 Snow Casters.
MODEL DESIGNATIONS ' , TRACTOR APPLICATION L ' S , .
; : _ o . - NOTE: See grid E2 for - . : i '
220 222 442 E 444 ’ F46 Rotary Mower ' . - . )
F40 ROTARY. MOW ER X X N S ‘ - SR 1 . .
F42 ROTARY MOWER X -x | | : .
F44 ROTARY MOWER : X . X .
|, .~ F50 GRADER BLADE. XY x| | N - - - : . :
5 F54 GRADER BLADE ' O X X . S
E60 DUMP CART X | X X 1 X - .
- . = L]
- , . ; ‘ s .
. . e .




s Py

[

v e

N

; , S
CASE  ROTARY MOWER, GRADER BLADE AND DUMP CART
. MODEL F 40, 387 ROTARY MOWER
220 AND 222 COMPACT TRACTORS )
REF. PART NO.,  DESCRIPTION | REQ'D.
1 C 10807 HOUSING - miower spindle *+ =<t ¢t reessveredascennnns . 3
2 C 10899 BEARING - spindle + + «*» « - R R R 6
3 C 10810 SPACER - bearing = -«<--«-sresmecsaasons reesres-- 3
4 15- 612 BOLT - 3/B" x3/4" NC HeX . it v vt ninseoseanannenssad2 «,
5 115~ 208 BOLT - 3/8" X5/B" NC HeX v s st csnvenctatinansnasnnsh
6 C: 12261 BLADE - mower 14" ¢+ - - - B AL I R R 3
7. 92- 6 LOCKWASHER - 3/8". . .00 e I I
8 C 10808 SPINDLE —outhoard » + «+»»»e +« et s e e e s 2
9 - C 12177 SPINDLE - center « » » + + = » e s A . Lo -‘ LIREEE |
14 C 10822 WASHER - mower spindle- =~ ===+ cascecrmreccnenenns 6
11, C 10942 WASHER - bearing segl === c-+ s cescerecrecnrccccns 3
12 C 13165 SHAFT - center raller -+ = = = ===+ e s e v e R 1
13 132- 310 PIN - cotter 1/8" x 1" Zinc Plated = «+ = « = =« » == s e e v v encnn. 3
14 195 108 WASHER - plain 11/16" ID x1-3/4" OD == == s s e i u - nn +--10
15 € 14430° AXLE -roller R.H. - - v s e aneaan.n e L 1
16 C 14359 PLATE - roller mounting « « « - - « D N R IR I teeern "1
17 C 14429 AXLE-roller L. Hoe === s s s s rsssssnsramacntannionse- |
18 138- 2033 PIN - roll 174" 2 1-8/8" ¢ i v v v v a v u co e sme s P |
19  111- 362 BOLT - Rd. Hd. short square neck 3/8" x 1" Zinc Plated------ 4
20 192- 21 LOCKWASHER - 3/8" Zinc Plated . ......cv s venvsonnnnns 4
J21 128- - 103 NUT - FHNC 3/8" Zinc Plated + + ¢+ en v o srmm s s e snsmacan- 4
22 129- 102 NUT - 5/16" NC Hex Zinc Plated ++ s oo v e m oo oo nn. 1
23 192- 20 LOCKWASHER - 5/16" Zine Plated. . . . .... e r s s e e 1
29 C 14768 SPACER - Stopbolt s s » s s v e s s v s st meneoesenencenens 1
25  113- 103 BOLT - 5/16" x 1" NC Hex Zinc Plated ... .. B |
26 A 70524 ROLLER - 2-1/2" diameter x 6,81 rubber -« ;- «+«rceeeecenn i
271 C 12518 "ROLLER - 2-1/2" diameter x 5.81 rubber - T rrrttertt B

-

Printed 1n U. 8. A.

June 1969




Fa

4

CASE ROTARY MOWER, GRADER BLADE AND DUMP CART
MODEL F 42, 44" ROTARY MOWER
220 AND 222 COMPACT TRACTORS

)! .

Printed in U, S. A,

EF. PART NO.

C 10807
C 10899
C 10810
15- 612
115- 206
C 12262

92~ 6,

C 10808

C 12197
C 10822 -

C 109842
C 13165
132- 310
195- 108
C 14375

.C 14359

C 14361
138~ 2033
111- 362
192- 21
129- 103

129- 102,

192- 20
C 14768
113- 103
A 70524

. DESCRIPTION . . REQ'D
HOUSING - mower Spmdle --------- $ 28 s e s s r e e 3
BEARING - gpindle » - +-c s oo sTaeeas IR R e B
SPACER - bearmg ......................... “ - e 3
BOLT - 3/8" x 3/4" HC Hex « .. ... D 1
BOLT - 3/8" x5/8" NCHex Zmc Plated .« . e vvuvenannnns 6
BLADE - mower 15_1/2" D R 3
LOCKWASHER - 3/8". t s st vt reearacassaaa csavsense 18
SPINDLE -=0uthoard +-r+ ++ s =2 s s s ssrroceacans e eses g
SPINDLE - center ~ ==~ » e st e s aae s e LI I SIS |
WASHER.,'mowerspindle ----- .'I-.: -------- '--.-.-'-...B
WASHER - bearing seal «*«=+ 11 e s v eevannsssoea R 3
SHAFT - center TOLlEI » = = = = ¢ = ¢ 4 s 0 s 6 0 c e o v vanoseeasas 1
PIN - cotter 1/8" x 1" Zinc Plated - » ==+ v s s aseessnaesaan 3
WASHER - plain 11/16" ID x 1-3/4" OD s+ v v oo au-anvsrs 10
AXLE-rollerR.’H.'°"-j--‘ .................. vy
PLATE - roller mOuntm€ S e et a s s e N S, 1
AXLE_rouerIJ_H....----‘--- ....... ..--‘--‘- ----------- 1
PIN « roll 1/4"x1-3/8"ccvven. sresrerarasraares evaal
BOLT - Rd. Hd, short square neck 3/8" x 1" Zinc Plated » » +« - - 4
LOCKWASHER - 3/8" Zinc Plated . ... 00000000 Y
NUT ~ 3/8” NC HeX Zine Plated . o oy eecaeeennsannnns PRy |
NUT - 5/16" NC hexZinc Plated « - -« voveveencnannaasing
LOCKWASHER - 5/16" Zine Platet. v v v v v o v oo asseconans .1
+SPACER - stop bolt » « » o « v & e w e e e s aaa e ssancane 1
BOLT - 5/16" x 1" NC Hex Zinc Plated. . ... e e cereeneal
ROLLER - 2-1/2" diameter x.6.8] TUDDET « = + + s s ==« cnovsee 7

June 1969 -




17 C - 14381
18 138- 2033
19 111- 362
20 192- 21
21 129~ 103
22 129- 102
23 192- 20 -
24 C 14788
25 113~ 103
26 A 70524
27 C 12518
28 A . 70514
29 C 14608

Printed in U. S. A.

AXLE - roller L. B, L L ..

NUT -5/16" NChex Zinc Plated + v+ ¢ v v ¢ v v e e v nnvas
LOCKWASHER - 5/16" Zine Plated. « o v v v v o vavvnnsocinss
SPACER - StOpbOIf » + » ¢ e s = s o« - N
BOLT - 5/16" x 1" NC Hex Zinc Plated, « v o v v v e v vsesness
ROLLER - 2-1/2" diameter x .81 rubber - « « ==« = = « « = e,
ROLLER - 2-1/2" diameter x 5.81 rubber « « « « - « e
ROLLER - 2-1/2" diameter x 2-3/8" rubber + «« ===« +« ce e

'SPACER-‘rearro]_]_er SRR IP IR

C PIN - 10l 1/4" X 1-3/8" 4 it ittt et et et et
BOLT - Rd. Hd. short square neck 3/8" x 1" Zinc Plated « - - » .
LOCKWASHER - 3/8" Zine Plated . .+ v v v v o nvsornnnnonas
NUT -3/8"NCHeX Zinc Plated « « v v v v oo nvenoosiasens

—

June 1969

9

CASE ROTARY MOWER, GRADER BLADE AND DUMP CART
MODEL F 44, 44" ROTARY MOWER
442 AND 444 COMPACT TRACTORS

REF. PART NO, DESCRIPTION ) REQ'D
1 C 10807 HOUSING - mower spindle+ « « v = = - - R R LI I TR 3
2 C 10899. BEARING - spindle = «=«ooooosnn- B I
3 C 10810 SPACER—bearmg ......... LR --.....----...3
4 15- ~ 612 "BOLT- 3/8" X 83/4" NC HEX . vt v ivs e tnesonenanonness. 12
-5 115~ 206 BOLT - 3/8"x5/8"NCHex Zinc Plated v v v v v v s v v sncnunea s B
] C 12262 BLADE - mower 15-1/2" s« s+ o a et e e seresseane g
7 82- 6 LOCKWASHER - 3/8" . .o oo eveenctiennnnnrnsensas 18
B C 10808 SPINDLE - outhoards » « « = = « « « . e I
9 ' C 12177 SPINDLE -~ center .«  » » == = s s « R R R R N N e,
10 C 10822 WASHER - mower spindle , ... ..., ettt seasa e
11 C 10942 WASHER - bearing seal. . . v o v it iinennonesansneenns
12 C 13165 . SHAFT - center roller - « « « « «» D T T T
13 132- 310 - PIN - cotter 1/8" x 1" Zine¢ Plated - - - R I R TP

. 14 195- 108 WASHER - plain 11/16" ID x 1-3/4" OD v v v+ = & recenene ]
15 € 14375 AXIE - rollerR, H,« -+ -+ - St e s a e e e et e s a st e
16 C 14359 PLATE - roller mounting - «,- v« s v oo esevnnnmes R

DI DI e e ._n-r-r-»-hrhshb—‘v-u—n-;omv—twg;‘nl-a




. 1"
CASE ROTARY MOWER, GRADER BLADE AND DUMP CART

MODEL F 40, 38" ROTARY MOWER

220 AND 222 COMPACT TRACTORS

EF. PART NO. DESCRIPTION - ' REQ'D.

R
1 C 14276 GUARD -deck belt, ILH. « st ecnnnusvcresassannennnnss 1
2 C 14275 GUARD - deckbelt, R\H, « st cannteerrnnennanas reae 1 o
3 C 14603 . COVER - deck belt, front » s s s c s s s v oo u s R arar 1
4 187- 1036 ° SCREW - 1/4" x 1/2" self-tapping hex « - - v+« - e 10
5 C 14893 .- BELT - mower drive ....... Cerid e e e Neraaa 1
6 C 12252 ", PULLEY - mOWer decK drive o s v o v s s v e e vmenurnsonenan 1
7 C 12627 " BELT - mower deck driven ......... e ee e v eer s 1°
8 131- 178 NUT -1ock 3/8" NCheX ZP « s e v s vt e n s s ananmnmenas e e 2
9 195- 522 WASHER - Plain 3/8" ZP - e vt v v v v vsvncenenenenenness 2
10 C 12251 PULLEY - deck idler « s cuevenruewess e e ean I W1
11 - C 14768 SPACER - idler bracket .. se v vi e s e s e aan e v emeras 1
12 C 12267 LINK - bottom lift LLH, « <« s 4 - .. S ek s e e e e e 2
137 C 14731 BRACKET - deck idler e - v v oo n e tvnenaasnoersaneens 1
14 C 14482 SPRING -deckidler + - v e vt v veneanns e e et e 1 .
15 . . C 12253 PULLEY - mower decK « - =« v v v vt vnnsaas O 3 B
16 126~ " 19,  KEY - Woodruff #11 « cvevvvnenn... e e 4
17 C 10898 PIN - safety. sueeerieiiiiiineesnonnotosrannnnnns 3
18 195- 530 WASHER - plain I/2" Z P et t v s e e snsonnosocnnnenees 8
19 C 14830 ROD - liftadjust «v..vvuvaninnnan, Cre et 1
20 C 142865 PIN - clevis1/2" « v v. o . N Pemsensane 3 .
21 C 14831 ROD - 1t v et e v e nnnnaansnnaeas et e e e e . 1
22  132- 310 ' PIN-cotterl/B"xl"ZP.........'........‘ ......... 7
23 C 14602 . - LINK-centeT Iifft + « o v s v v v e e mereeevear e e 2
24 C 10952 CLEVIS = 172" 4 4ttt nnnsennssenonenonmennananneess 2
‘25 141- 56 PIN-cleviS 1/2" ZP it te vt vnmnemecnanns c et r e 2
26 129- 105 NUT - 1/2"NChex ZP oo vrcnnnnnnennn eeesraeeraaa 2
27 C 11985 ROD - pull. . ... D et heenea 2
ZB C 14235 . FRAME - mOWBIﬁ lﬁt L T I I N I O A 4 & * = 4 = = = ® @ TR » 1
- 29 C 1251 SLEEVE -~ lift rod. « s+ « + « » ot a v e ane fh e e seeewl
30 131- 185 -NUT - lock 1/2" NChex ZP v v v v v .. e PRPI .1
31 111- 317 BOLT -~ 3/8" x 1" Rd, Hd. 8q. Neck ZP .+ oo s v v e e |
32 ¢ 14239 DECK - rotary mower 38" v o vt v vt tnvnnonnenssnaneans 1
33 131- 172 | NUT-10ck 3/4" NF heX ZP vonovovnomensonnanans e 3
34 A 70404 DECAL - "CAUTION SPINNING BLADEY v+ v s aassaaacsnnn 2
35 C 12664 DECAL - "ASA" Safety ...... P res e e s s e aen s aas e 2
36 C 12519 DECAL - "NO STEP" v+ vrvssnnsessssarsocansanannes -
Printed in U, 8. A, : - June 1969




-

CASE ROTARY MOWER, GRADER BLADE AND DUMP CART
MODEL F 42, 44" ROTARY MOWER
220 AND 222 COMPACT TRACTORS

DESCRIPTION

REF. PART NQ, REQ'D.
1 . C 14272 GUARD - deck belt, LH; .........c0ueeua. et e .1
2 C 14273 GUARD - deck belt, RUH, 4 ovvvivennennsannsacnnnnnns 1
3 C 14603- COVER - deck belt, front....... RS T
4 187- 1036  SCREW - 1/4" x 1/2" Self-tapping Dex . . . oo v v voonov oo 10
B C, 14893  BELT - mOWEr driVe u oo v sv oo oeinmenneanonneanna S |
6 C 12252 PULLEY - mower deck drive .+ .. .iciaceecsacsasoaanas 1
7 C 10919 BELT. - mower deck driven ...... et annanans ve.l
8 ° 131- 178 NUT - 10ck 3/B" NC HeX ZP 4 v e e s v e e ovnansefavnnnnssl
9 ' 195- 522 WASHER - plain 3/8" ZP ..\...... Vv rerranrene .2
10 C 12251 PULLEY - deck dler . o v vvunneneedetvnadnenanans el
1} C 14768  ,SPACER - idler bracket ,.,....... el aastia s e ne e eeal
12 ¢ 12267 LINK - bottom Lift L.H.. oo v vuen. .. e e eiiaans e
13 C 14731 BRACKET - deck idleT « o v v voennvuus leasensmnnsonnn .al
14 C 14482 SPRING - deck idleT. . e v o v s s S Veanresesanes |
15 C 12253 PULLEY - mower deck. . . .. e S 3
16 126~ 19 KEY - Woodruff #11 . v .o\ . . P e v 4
17 ¢ 10898 PIN-safety covvvevinnenerivrennnbonsennnsnsnea, 3
18 195- 530 .  WASHER - plain 1/2"-2P ........ U e e eeeeas ve.8
19 C 14630 ROD - lift adjust v v e v v v e eennnnoenns e eeinaaa N |
20 C- 14265 PIN - clevis 1/2". . v v v ve v e nnn e .3
21 C 14631 ROD - lifte s svsernnnnnssenennnnens essvennananial
22 132- 310 PIN - cotter 1/8" X1" ZP v v v v v v vnnnnns | S 7
23 C 14602 LINK - center lift . .vvivavnesnnn S .2
24 C 10052 CLEVIS - 1/2", . vivnrnnnn \ ........ 2
25  141- 56 PIN - clevis 1/2" ZP . v v v v eevnevnvnnnns Yeeeinnennn. 2

\ 26 120- 105 NUT - 1/2" NChex ZP ... o ie i it nnnnnne \ ........... 2

, 27 C 11985 ROD = pUll ..t ienvnrvenennueonnnnnnns EEEEEEERRY 2.
28 C 14235 FRAME - mower lift . ... ...0.... R 1
29 ¢ 12571  SLEEVE-liftrod ......... L 1
30" 131~ 165 NUT - lock 1/2" NC hex ZP...... e e 1
31 111- 317 BOLT -~ 3/8" x 1" Rd. Hd, Square NecK ZP .., . oo deecurnnn. 1
32 ' C 14238 DECK - rotary mower 38", .......... e \ ......... 1
33 131- 172 NUT - lock 3/4" NF hex ZP..... Cee e e 3
34 A 70404 DECAL - "€AUTION SPINNING BLADE" , /.. ... . , \ ........ 2
35 C 12664 DECAL - "ASA" Safety .. v oo av o vsn. e L T 2

{36 - C 12519 DECAL - "NOSTEP" ... ...... b b e 2
_ - \
| . . LI
H

Printed in U. 8. A, June 1969

13



19

CASE.. ROTARY MOWER, GRADER BLADE AND DUMP .CART

MODEL F 44, 44> ROTARY MOWER

/ . .
442 AND 444 COMPACT TRACTORS g
REF. PART NO, DESCRIPTION , REQ'D
€ 14272 GUARD - deck belt, L.LH. ...... S essecmen e R |
2 € 14273 ‘GUARD - deck belt, RRH. ..... it e rerern e R |
3 C 14603 COVER -deckbelt, front . ... v it neevernvensansas .1
4  187- 1036 SCREW - 1/4" x 1/2" self-tapping DX . .- i ueeceen.. .. 10
5. C 14894 BELT - mower drive ,..... ber s S e et eaeaens 1
6° C 12252 PULLEY - mower decK drive. v v v v o v v e v orensnens ereaal
7 C 10419 BELT - mowerdeck driven . ... ... v veeveoooannenns I |
8 131- 178 NUT - lock 3/8 " NC heX Z P v v v nvveneoneannna P eeae. 2
9 195~ 522 WASHER - plain 3/8" ZP . ......... Crreieesereeans .. 2
10 ¢ 12251 PULLEY - deckidler......... Cheresnecaee T eaTanan .1
11  C 14768 SPACER - idler bracket . . ........ G herrestgeaseanann. 1
12 C 12267 LINK - bottom Lt LuH.. oo ce e v e nvenenneennensnnssn .2
13 C 14731 BRACKET - deck idler . au v v v o s Teranenenaunas e erane 1
14 C 14482 SPRING - deck idler. . . ... .. e eseseneai e ae e 1
15 C 12253’ PULLEY -mower deck ....eoeeeeaans e e e e c e 3
16 126- 19 KEY - Woodruff #11 . 0. v’ v vevnvaeanonasinsionenns .. 4
-17 C 10898 . PIN - safety ..... PP A S enereaea.a 3
18 - 195- 530 WASHER - plain 1/2" ZP . v . v e e e ee it aaeeaeea .8
19 C 12328 ROD - lift adjust . . ...... e ieneaan et rersaaseann S
20 C 14265 PIN - clevis 1/2". ..... easasssescssrarsenssenasanaa 3
21 C 12330 ROD - 1ift ......v0vevuennan ferreernereanans eeaal-
22  132- 310 . PIN - cotter 1/8" x 1" ZP. .4 v uuu.. . seneaae B |
23 C' 14602 LINK -center Iift . ....i i ieiinnnnnnse vesssssssass 2
24 C .10952 CLEVIS - 1/2" ...... PR, e Cee e erneenea 2
25 141-; 56 PIN - clevis 1/2" ZP .. ..... eseaee e rerecseasenas 2
26 129- 105 NUT-1/2"NCheXx ZP. .. vivanonnnns e ieseanees el 2
27 C 11985 ROD - pull . ... i i ieeeesnensennneedononnns 2
28 C 14235, FRAME - mower lift ... v e iiesunenencnnonenns Ceeeee 1
28 C 12571 - , SLEEVE-Jliftrod...,........ Geressessarsennnacrene 1
30 131- 165 0 NUT-10ck1/2"NCHeX ZP. .. .'vereenennnonrannnnnens 1
o 31 111- 317 "BOLT - 3/8" x 1" Rd. Hd. Square Neck ZP. v v v vvvnonnneass 1
32 C 14238 DECK - rptary mower 38", . . v v et v eeecmenn. S
33 131- 1792. NUT -~ lock 3/4" NF ReX ZP. v v i i vneecnnacnonnnonnane g
34 A 770404 DECAL - "CAUTION SPINNING BLADE"” . .. v i vvvnuvunnnnn 2
35 C 12664 DECAL - "ASA" Safety . o vnv v vroseonarsnsnansoenan 2.
3 C 12519 "DECAL - "NO STE P, , .1 iuseremerrsnmuoannnsnsenna 2
- | T
] { .
}
£ p

Printed in U. 5. A,

L

e

June 1969

15




-

" USED ON MODEL F40 S/N 49858 AND AFTER

USED ON MODEL F42 S/N 47117 AND AFTER @
USED ON MODEL F44 5/N 48483 AND AFTER

T 220,
.REF, PART NO.
1 C 10463
2 C 12264
’ 3 C 12249
4 C 12256
5 C 14813
8 C 14811
7 - 14978
8 C 12236
9 113~ ‘267 -
10 195- 522.
11 129- ° 103
12 131~ 179
13 . 192- 21
y 14 193- 30
15  175- 420
16 € 14262
. . 17°.C 14264
18 C 14269
’ " 19 ¢ 10898 -
20 C 14869
20 C 14868
21 * 111- 362°
i : ~——22. 192~ 21
USED ON MODEL F40 PRIOR TO $/N 49858 " 234 1290103
USED ON MODEL F42 PRIOR TO 5/N 47117 24 C . 14482
USED 'ON MCDEL F44 PRIOR TO 5/N 48483 ' )
Pt .
1 129- 103
20 192- 21
.3 -C 12255
4 Cc 12264
5 C 10463
6 C 12249
7 ¢ 14271
8 C 14269
8 T C 12238
10 C 14262
- 11 ¢ 14264
12 C 12256
13 113- 257
14  111- - 362
15 C 10898
16 113- 258
17 ¢ 12218
17 C - 12219 .
17 ¢ 12281
17 C

[N

12282

Printed'in U, S. A.

- Co 17

CASE ROTARY MOWER, GﬁADER BLADE AND DUMP CART

DRIVE ASSEMBLY

222 AND 442 COMPACT TRACTORS

DESCRIPTION

= . , REQ'D
PULLEY - idler drive o+ + s e o s m s s s v ntonuucnncnonnsaa 2
BUSHING - idler pu]_]_ey ® b 2 s mdoaeea e s e aaa e s e sl
SPACER - fdler PULIEY =+ o s ¢ ¢« v e st e v e aasonnnnnnnss el
BRACKET - pivot RUH, s.0 c { i i i ittt et st et et mnenanoasa 1
BRACKET ASSEMBLY ............................. 1
BELLCRANK ¢ e oo s e vennnneecnaneennnnenaaesnannees 1
SPACER - DEIlCTANK * = ¢ ¢ « o s 6 2 a e o v s v onseansnnmesonnnne 1
SPACER - idler bracket «« o ee v it i it it vttt mcneanannnss 2
BOLT - 3/8" X4 " NC heX ZP + « « ¢t v v s emoononnnnnnns a2
WASHER = plain 3/8" Z P« v v v o vt 2 s s v s astennnnannnial
NUT - 3/8"NChexZP s evvrvrnrrnnnnennn. feereeae 1
NUT - lock 3/8" NChex + .+ .... e ar et s e e 1
LOCKWASHER = 3/8" ZP « v ovvnnnennnnns e 2
LOCKWASHER - 3/8" internal tooth « . v cvvvuu.. e e eea. 1
SCREW - 3/8" x3/4" NCtrusshead . - v+ e vvunun.. cereea 1
PIVOT - adjusting 70d v+ v« o v e v v v v v s avu et e aaeaaaan 1
ROD - belt tension « + v o v v e v v avnvnseas e e e 1
NUT - belt tension -+ . . . her s e s amaas R R T I I 1
PIN-safety «vov i i it i e nse it s ananeanas e eae 2
. BRACKET - mower mounting R. H evuno e e e e 1
+ BRACKET -mower mounting LLH, .« -« « c s v v i v i it s e e ean. 1
" BOLT - 3/8;' x 1" NC Rd. Hd, Square Neck - - e v e o s e s vt s v nns 2
LOCKWASHER « 3/8" ZP &+ v v v v e e v eune-a e e e poeimad
NUT - 3/8" NChex ZP . .. .v o\ S a2
SP‘RENG G w s e momeoaaamom s b aa s e s e e e Enase s s 1
T, T
"-.__‘

NUT - 3/8" NC hex ZE ............................. 6
LOCKWASHER - 3/8" ZP ............................ 6
BRACKET - pivot L.H. e ... ... ... .. o2 "t 1
BUSHING - idler pulley | .. . e e b e m e e e e e 2
PULLEY-ldler...........“t*:~~.- .................. Vel 2
SPACER - idler pulley |, ., ., .. . "™t eenne... L.T...2
CLAMP -tube | ., ,....... e e T — e e 1
NUT - belt tension _ , ., ... .. [ S
BPACER | L e e e 2
PIVOT - adjust rod _ ., .. 0 e et 1
ROD belt tenS:Lon --------------------------------- 1
BRACKET - pivot RH. . . .. ... ... ... . ... 1
BOLT - 3/8” X 2= 1/2" NC hex ZP ______________________ 1
BOLT - 3/8” 1" Rd. Hd, Square Neck ZP _ _ . . .. ... .0.. 4
PIN - safety, . . ... .. ..ouid oo 2
BOLT - 3/8" x 8" NC hexZP ¢ . . .. e IR 1
BRACKET - mounting R.H. (220 and 222) . ... R |
BRACKET - mounting L.H. (220and 222) _ _ .. .........0... 1
BRACKET = mounting R.H. (442) |, ., . .....0cevenun.. 1
BRACKET - mounting L.H. (442) |, ... ......cceuenruns 1

June 1969
!




|
i
I
|
I
|
|
|
|
|
|
|
|
I
|
!
t
!

S 19

CASE ROTARV MOWER GRADER BLADE AND DUMP CART
MODEL F50 AND F54 GRADER BLADE
220 222 442 AND 444- COMPACT TRACTOR

REF. PART NO,
1- C 10870
1 'C 14442
2 C 10873
3 C 10968
4  25- 108
.5 C 11049
5 111- 342,
6 C 10921
7 . 195- 538
8 C 10896
9 129 103
10 113- 447
11 92- 8
12 11- 518
13 9o 5
14 25- 105
15 132- 48
16 C . 10888
17 C 15265
17 C 15027
18 C 10952
19° C 14601
19 C. 12328
20 C 10820
21 C 10898
.22 132~ 26
23 141- 56
24 C 10987
247 C 14474
25 C 10965
26 C 10966
27 C 10871
27 ¢ 14440
321- 264

'Printed in U. S, A.

DESCRIPTION . REQ'D,
BLADE ASSEMBLY - 44" 220 and 222+ « » == s s ccvusoannnnn 1
BLADE ASSEMBLY - 54" 442 and 444 « - « - . . AR R o]
PIVOT ~DI2dE « - v v vsseunmanconnnnnssnns eeean Pt
SHOE - SKid » ¢ e ¢ = v e vt uonneannmenannnens Pes e 2
NUT = 1/2" NCHEX + ¢ ¢« e o v vnuucoans R I I PN
BOLT - 3/8" x 10" NC Rd, Hd. Square Neck« « =« c oo e s v v us. . 1
(use with C1092] trip spring)
BOLT - 3/8"x 1" NC Rd. Hd. Square NeCks « v e eennosnanea 1
SPRH\IG 7 1+ i
WASHER - 3/8" Plam ............................. 1
WASHER = CUP o0 s osvevnctovesnannnans Peascaaanns 1
NUT - 3/8" NC Hex .................... P 1
BOLT - 1/2" X 3-1/2" NCHeX -« = v+ S evrvnanonnnnnnsanna]
LOCKWASHER ~ 3/8" =+ v aennsnennn. e eeiaeeeaaaa. 1
BOLT - 5/16" x 1" NC Rd. Hd. Square Neck e+ sevvnecenan., 8
" LOCKWASHER = 5/16" + « v v 0 a0 arevsnnn PRI I P I 8
NUT = 5/16" NC HEX + v+ o oo uuuuemmanacensnnnesens 8
PIN - cotler » v e v v h it i r i i b e e it et e e 2
. PIN -, locking «eoouun. e st s e T et e 1
FRAME - grader undercarnage FS0 - -vovunn e eeeannus 1
FRAME - grader undercarriage, F54 - .. ...... R 1
YOEE - clevise s v e v s s n v cenenaa e st 2.2
ROD - front mounting. adjust, F50 I I I I T 2
ROD - front mountirig adjust, F654 .+« - ot vis ol s fe e s e 2
PIN - clevis 6/8"e ¢ v vt i v e vt v nn - . 2
PIN - safety «.......0cu..... e et Peeveas ead
PIN - cotter 3/32" x3/4" « . oo v vdiunnnn tetasece e 2.
PIN -clevis 1/2". v v v v et e et v eaensas creraananaasn -4
BOLT - 3/8" x 3" NC HeX, F50 - -« ¢ v veainennennnnnnnens 1
BOLT - 3/8" X 5" NCHeX, FH4 “ s s vssttrunnnnennennnsa 1
RoPI_,UG sprmgad]ust .......... '............-......'.1
SPRING - Lift 258i8t « v » » « « & P v e e e e e Rl A ke 1
EDGE - cufting .. . ... IR I I IR T 1
EDGE - cutting 54". . . .. ... .. e s r e raseany 1
DECAL ~"CASE" + .ttt cnnavrrveses R R

June 1969




o

CASE ROTARY MOWER, GRADER BLADE AND DUMP CART

5

MODEL - EEO DUMP CART
.220 222 442 AND 444 COMPACT TRACTORS

REF. PART NQ. © DESCRIPTION - A REQ'D,
1 Cc 13748 BODY "« %« + -t ¢ nnntiocnsan ‘......l ........ f et e seas ,/.1 ’
9 C 13547 TAILGATE **«* 1 ¢ 2 vt 1224 L A N NP R I 1
3 131- 176 NUT - lock 5/16'" NC Hex Zinc Plated = =+ + =+ . AR 1
4. 195- 2027 WASHER - 11/32" ID Zinc Plated =+ e+« -« vv e dan,, SARRE 1
5 C 11942 SPRING - release *--++-=--. AL R R IR rees e 1-
6 C 13859 LE-VER_ release LI -'- L LT T 1
7 118- 111 BOLT - 5/16" x 2-1/2" NC Hex Zinc Plated = * * = ==« «ssvsn- 1
8 131- 178 NUT-10ck3/8"NCHex-ZincPlated"'-"""-'----'_---'4
9  113- 206 BOLT - 3/8" x°3/4" NC Hex Zinc Plated +++ -+ +=e0. - e
10 C 14072 TONGUE - front *** = s ¢+ s e, A R 1
11', C 14073 TONGUE - rear- ° .-- L L T T T 1
12 195- 533 . WASHER - plam It eee I R N T T T - e d
" 13 321~ 264 DECATL =" " * % = ¢ ¢ 4t st e v s st ounas ST T RO e 2
14 C 14221 BUSHING - flanged. R L AL I I A 2
15 A 70068 WHEEL - centered hub (used with C13920 axle)s >+ v s v v oawan 2
186 219- 1 FITTING - lube » * * = ¢ 2 5 = = e a6 2 s s e sumesaon B I 2
17 C 13920 SHAFT - axle 33-3/4" (used with AT0066 whéel) = - + o« s v s v u 1
18 C 14080 SHAFT - axle 34-21/32" (used with C10531 wheel)s v - =+ + - - « « 1
19 132- 306 - PIN - cotter 3/16™ x 1-3/4" Zinc Plated =+« - =~ » AL I 2
20 C 14081 SPACER - wheel (used with C10531 wheel) -+ »« - =+« v o Tt 2
.21 C 10531 WHEEL - offset hub (used with C14080 axle)* « =+ s s v onu.., 2

Printed in U.S,A, : ’ ) K June 1969

21




NUMERICAL INDEX

PART PAGE REF.

NUMERICAL INDEX

PAGE REF. -

DOOOOOOOOOOOOOOO"OO-E’)OOOOOOOOOOOOOOOOOOOOOOGOOOQ'(_}OOOOOO;b:b:b:h-:b:;r:bbz

PART * PAGE REF. PART "PAGE REF.”  PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. " NO. NO. NO. NO. NO. . NO. , NO. NO. NO. NO. NO. NO. NO.
70066 21 15 C 12219 17 17 C 14262 17 18 C - 15027 19 17 131- 178 15 8 .é
70404 11 34 C 12236 17 . 8 g i:ggﬁ i; ill? C 15265 19 17 131- 178" 21 8 .
70404 13 34 C 12236 17 9 ! ; 131- 179 17 12
70404 15 34 C 12249 17 3 | € 14265 11 - 20 HARDWARE CODE NUMBERS 132- - 26 19 22
70514 9 28 C 12249 17 6 C 14265 13 20 11- 516 . 19 12 132- 48 19 15
70524 5 26 C 12251 - 11 10 . C 14265 15 20 15- 612 5 4 132- ' 306 21 19
70524 7 26 c 12251 13 10 - C - 14269 17 8 15- 612 q 4 '132- 310 5 13
70524 9 26 C 12251 15 10 C 14269 17 18 15- 612 R 4 132- 310 % 13
10463 17 1 C 12252 11 B Cc 14271 17 7 25- 105 19 14 132- 310 g9 13
10463 17 5 C 12252 13 6 C 14272 13 1 25- 108 19 4 132- 310 i1 - 22
10531 21 21 C 12252 15° 6 C 14272 15 1 92- 5 19 13 132- 310 13 22 i
10807 5" 1 C 12253 11 15 C 14273 13 - 2 92- 6 , 5 7 132- 310 15 22 o
10807 7 1 C 12253 13 15 C, 14273 15 2 92- 6 ' 7 7 138- 2033 5 18 a
10807 g 1 C 12253 15 15 C 14275 11 2 9z- 6 9 7 138- 2033 7 18 &
10808 5 8 C 12255 - 17.° 3 C 14276 11 o1 92- 8 . 19, 11 . 138~ 2033 9 18
10808 7 8 C  12256. 17 4 £ 14350 5 16 111- 317 11 31 141- 56 11~ 25 -
10808 9. 8 ¢ 12256 17 12 C 14359 7 16 111- 317 - 13 K| 141- 56 13 25
10810 5 3 C 12281 5 6 C 14359 g 16 111- 317 15 3 141- 56 15 25 .
10810. 7 3 C 12262 7 6 C 14361 7~ 17 111- 342 19 5 141- 56 19 23
10810 ] 3- C 12262 g 8 C 14361 9 h¥i 111- 362 5. 19 175- 420 17 15
10820 19 20 C 12284 17 2 C 14375 T 15 111- 362 ) 7 19 187- 1036 11 4
10822 5 10 C 12284 17 . 4 C 14375 9 - 15 111- 362 o 5 19 [+ 187- 1038 i3 4
10822 7 10 C 12267 11 12 C 14429 5 17 111- 362 17 147 7| 187- 1036 15 4 .
10822 9 10 C 12267 13 12 C 14430 5 15 111- 3862 . 17 21 192- 20 5 23
10870 19 1, C 12267 15 12 C 14440 19 27 113- 11 21 7 192- . 20 7 23
10871 19 27 C 12281 17 17 C 14442 19 1, 113- 103 . 5 25 192- 20 e 23
" 10873 19 ° 2 T C 12282 11 17 C 14474 19 24 113- 103 " 25 192- - 21 5 20
10888 19 16 C 12328 ;15 19 C 14482 11 14 113- 103 . 9 25 192- 21 .7 20
10896 19 8 C 12328 19 19 C 14482 13 . 14 113- 206 : 21 g9 192- 21 9 20 |
10898 11 17 C 12330 15 .21 C 14482 15 14 113-- 257 17 13 192- 21 17 2
10898 13 17 ¢ 12518 - 5 27. C 14482 - 117 24 113- 258 - 17 16 192- 21 17 13
10898 15 17 ©C 12518 9 27 C 14601 19 19 113- 267 - 17 . 9 192 21 17 22
10898 17 15 C 12519 11 36 C 14602 11 23 113~ 447 ' 19 " 10 193- 30 17 14
10898 17. 19 C 12519 13 36 C 14602 13 23 115- 206 5 5 185- 108 5 14
10898 19 21 C 12519 15 36 . C 14802 15 23" 115- 206 7 5 195- 108 7 14
10899 5 2 C 12571 11 29 ¢ 14603 11 3 115- 206 ‘ g9 5 195- 108 .9 14
10899 7 2 C 12571 13 29 C 14603 13 3 "126- - 19 11 7 16 195- 522 11 9
10899 g 2 C 12571 15 29 C 14603 15 3 126- 19 . 13 16 " 185- 522 13 9
10919 13 7 - C 12627 11 7 C, 14608 9 29 126- 19 15 16 185- 522 15 ‘9
10919 - 15 7 C 12664 11 35 C 14630 11 - 19 129- 102 - -5 . 2% 195- 522 17 10
10921 19 6 . C 12664 13 35 C 14630 13 19 129- 102° N 22 195- 530 11 18
10942, 5 11 - C 12664 . 15 35 C 14631 11 21 129- 102 9 22 195- 530 13 18
10942 7 11 " C 13165 5 12 C 14631 13 21 129- 103 <5 21 195- 530 15 18 .
10942 9 11 C 13165 7 12 C 14731 11 13 129- ' 103, oo i 21 195- 533 21 12
10952 11 24 C 13165 9 12 C 14731 13 13 129- 103 9 21 195- 538 19 7
10952 13 24 C 13547 . 21 2 C 14731 15 13 129- 103 ' 17 1 195- 2027 - 21 4
10952 15 24 C 13788 21 1. C 14768 5 24 129~ 103 1 219- 1 21 16
- 10952 19 18 C 13859 21 6 C 14768 7 24 129- 163 17 23 321- 264 19 :
10965 19 25 G 13920 21 17 C 14768 9 24 129- 103 - * 19 g 321- 264 21 13
10986 19 26 C 14072 21 10 C 14768 11 11 129- 105 - ) 11 26
10967 19 24 C 14073 21 11 " C 14768 13 11 129~ 105 ’ 13 26
10968 19 3 C 14080 21 18 C 14768 15 11 129- 105 15 26 -
11048 19 5 C 14081 21 20 C 14811 11 6 131- 165 a 11, 30
11842 21 5 C 14221 21 14 C 14813 17 5 131- 165 ' 13 30
11985 11 a7 C 14235 - 11 28 C 14868 17 20 131- 165 <15, 30
11985 13 an C 14235 ' 13, 28 C 14869 17 20 131- 172 11 33
11985 15 27 ¢ 14235 15 28 C 14893 11 5 131- 172 13 KK]
12177 5 9 C 14238 12 3z C 14893 13 5 131- 172 15 33
12177 i 9 C 14238 15 32 C ' 14894 15 5 131-° 176 - 21 3
12177 g 9 - C 14239 11 32 C 14978 17 Vi 131- 178 , 11 8
12218 17 11 C 14262 17 10 ' 131- 178 13 . 8




‘
" ¥
! f
.
-
! .




PR
N .
L .
4
“
'
M L}
1
i .
\ .
\ .
\
‘
'




+
, .
o .
%
. i
.
~
, .
Q’
/ - ) :

Equip

Y




' F46 MOWER . ' ‘ .
FOR 442 AND 444 L S , '
COMPACT TRACTORS e L :
' S Parts Catalog A1134 '. : . ] ' T
PAGE - GRID

N,
e

ALPHABETICAL INDEX ‘

L ~ Print Shop 3000 8-76 N
Note: This cataleg replaces the previous , : . o

' Axle ... .. ..l D 2 E8 - -

) : E4 : ¥

issue'- 1134 - which is obsol_ete
4 ) Belts, Drive .. ...............
Belts, Driven . ...............

' . ) o - . ' and should be discarded. ;
= o Blades .......o.covevnio....
Deck... ... .o .

' CASE MODEL F46 48" ROTARY MOWER
. - T @uards ...,

o
L1
Z
L1}
>
w
w
)
3
g
<
~1 W0 MO~ ~I O G~ n
m
o

o 3 - A‘ . . . ' .
) / B ' L - Housing, Spindle ............
, MOWER SERIAL NUMBER | _ ., ] L A s
oL : - Pulteys ........ PR . E4.
. : “ - i Rear Wheels ........ A - ES .
g Rod, Lift Adjusting . ... ... et * EB
. Spindles . .......... e . . ) EG
P l ., ' ./
I £ ® . ' '
SR TR . : _ o ‘
Co X _ NOTE: See grid A2 for - _ ' ) ”
. i . E80, E84,"F80, F84 Snoweasters i
Y N B N & N
v . . - , ° - _ ®
" NOTE: See grid C2 for - . - -
' F40, F42, F44 Rotary Mowers | L/
F50, F54 Grader Blades ) o _
s EGO Dump Cart . ° ' T . . .
. \ ,"‘
- /‘ "J
Fo .
' |
. ] > ' S - f’ r ‘
| . - = | L e "
| . Y = - - . !
B . S : p .
\ DESIGNATIONS : - TRACTOR APPLICATION - - et b
. L T de 3 - - i , “' . *'b -
: MODEL F46 - 48" ROTARY. MOWER -  MODELS 442 AND 444 - |~ S T L o
] ’ N & H‘ ) 2 i -' - A ’
. - o £ ’
_ : , . - - .
~ ! x / : ot ' =
n b N . L4 f‘ " /
. . . / .




] 7 - .
4 o . | . i b , CASE MODEL F46 48" ROTARY MOWER (3
Y . ' - ' o . ' S : DECK, PULLEYS AND BELTS .
| = 442 AND 444 COMPACT TRACTORS
. REF. PART NO. DESCRIPTION - . REQ'D )
1 C 14860 PULLEY - deck drive- ++ v o cu ..ot R I I 1
2 C r14962 PULLEY - spindle, center- « - » « v e v e e o v v us e eeal
3 C 14961 PULLEY - spindle, outhoard ~ - ¢+ » s s et v e ce i ie ., - 2 .
x 4 131=° 172 NUT - 1ock 3/4" NF Z. P, t v v v o e eeneennnntnnanns R | -
° 5 131- - 152 NUT - lock 3/4" jam NF Z.P. + v vuuuu-.. et
" 6 ' 195- 545 WASHER - plain 3/4" Z. P, v v v v v vt vnncenrenonnanneanal
.1 131- 178 NUT - lock 3/8" NC hex Z.Pos - e e v v s e v e onn, R
8 °195- 522  WASHER - plain 3/8" Z.P, «........ Cete e, cemaa. 2
9 ¢ 12251 PULLEY - deck idler-..+v....... S |
' 10 195- 530 °  WASHER - plain'1l/2V Z.P, .. ....... T TIPS |
11 C 14482 SPRING - d€cK (€T « e v o v v et v mencevanennnasnncenal
12- C 14731 - BRACKET ~deck'idler.- - c « v v v it i it st s s vnnnnmwamearsasl
. 13 €. 14768 SPACER - idler bracket « + « v 4 v a0 - u.. et et e ]
. 14 C - 22708 BELT—mowerdeck‘--.--..'............'.... ....... 1
15 111- 317 BOLT - 3/8" x 1" NC rd. hd., squareneck Z.P. v ¢ v e nvvunvaal -
, 16 C 143888 DECK - mower 48" . ... ... e I |
17 C 23810 BELT - OriVe e vt it st iss et e s evnnnnmnnnnnonanenal
18 C 14892 SHAFT - rear roller « . .2 vu.u-. I |
19 A 70514 ROLLER - 2-1/2" x 2-3/8" rubber = c v s s e s vsnmeesveniea 2
20 195-; 108 WASHER - plain 5/8" « o vt vt oo s angesnacnnesnnnnensss d
21 182- 310 PIN - cotter'1/8" x 1" Z.P,c s e e e e vt innnnnnns e e 2
A 70404 DECAL - "Caution" + « « = « v+ .. St te e 2
] - C 12-?%‘19 DECAL = "NOSTEP  « « » ¢ « o v s s s e .
C 12664 DECAL - ASA Safety « « « = v 5+ st nnenssaennanesiennnas 2
C 14969 DECAL ~ 1evel Indicator-"r « = + v o o o e a0 et atannsuesananns 1
. ry o )
LY - -
; .
}
j l
.‘.‘0 X ] - / ]
f .I : » v
] “ at :
/ i : .
‘I. : b mu
I’ if ~
v' ;
| : :
i 4 I ! hd
7 1‘: !
| I
| . '
j ; N )
\ - '
- L . e ) ) .
Printed in U5;A. - . ‘May 1978




-~

CASE MODEL F46 48"’ ROTARY MOWER 71
BLADES SPlNDLES AND DECK COVERS
442 AND 444 COMPACT TRACTORS

REF. PART NO, - ~ DESCRIPTION : . . REQ'D
1 C 14940 GUARD -~ deck belt, large «+ + ot et v m v v ameannnn .. REEEEE 1
. 2 C 14939 > GUARD - deck belt small - v e v e oo n i i il s e, 1
3 . 187- 1036 . SCREW -'1/4" x 1/2'"'NC hex self- tapping -+« ie i, 9
4 C 12888 DECK - mOWer 48™. -« o it ittt sttt ettt e e e 1
L9 C 17666 HOUSING -~ mower spindle (also order {2) ASSZ’?Q) ........... 3
<6 C 14886 BLADE - mower, outhoard 17"+ « v o vt o v v e e e mene e 2
7 C 14885 BLADE - mower, center 16" . .rc vt v vt vt o e e e e R |
8 A 70280 BEARING - spindle . ...... e e et e ettt 8
9 . C 10810 SPACER\- bearing .’ . .. .. .| e e e 3
10 15- 612 BOLT - 3/8“ XB/4" NCheX. ol o ve e e e e e 12
11 92- 6 LOCKWASHER - 3/8". . 7 .o vsum... i 18
T 12 115- 206 BOLT - 3/8" x §/8" NC hex. O 6
‘ 13. C 10808 SPINDLE - outboard . e e e i i e 2
3 : 14 C 14926 .  SPINDLE - center ... .. \ ceh e e .1
- 15 C 10942 WASHER - bearing seal. . R R L T . |
16 C 10822 WASHER - mower spdee . 6
17 126- 19 KEY - #11 Woodruff . .. ..... P T PR 4
18 195- 545 WASHER - spacer, center spindle} ... ... ... P 2
19 C° 14775 BRACKET - axle R H.e o v oo oo .. ) et e, |
20 111~ 317 BOLT - 3/8" x 1" NC rd. hd., square neck Z.P, i, .2
21 192- 21 LOCKWASHER = 3/8" Z.P. v e v vulerenrennneunen .o
-22 129- 103 " NUT - 3/8"NC hex Z.P. v v vov v v s \ ..................... 2
f
. T
_‘_}v
. Y
f !
«\\ AN
- \
2
A
Printed in U.S.A. May 1876




CASE MODEL F46 48" ROTARY MOWER 9

DRIVE ASSEMBLY _
442 AND 444  COMPACT TRACTORS

®
4 . o
REF. PART NO. DESCRIPTION - REQ'D
1 C 104583 PULLEY - idler drive « « '« + ¢ ¢ s e s v e s v v v s L I )
2 ¢ 12264 BUSHING - idler pullgy « - « ==« s snsvs IR IR R
3 C 12249 SPACER - idlerpulley » » » + =+ = = = = = s e 0 u s R N 1
4 C 12256 BRACKET - pivotR.H.- - . . . . e et a e i sawea ]
5 C 14813 BRACKET ASSEMBLY (early production). « + . - . s e e 1
N 6 C 14811 BELLCRANK (early production)s s o « « = « - « S |
7 C 14978 SPACER - bellecrank (early production) - ... ... sr s eenal
8 C 12236 SPACER - idlerbracket . « « s v s v v v e 0w o seera e veana 2
9 113- 267 . BOLT - 3/8" 24" NCREX 2Pt ¢« v v vttt et e tn v et ossnnans 2 -
, 10 195- 522 ‘WASHER - plain 3/8" Z.P. + e v st v o dranran s S ceeaia 1
- 11 129- 103 NUT - 3/8" NC heX Z.Pyv v v v v v n s o
- B 12 131- 179 " NUT ~ lock 3/8" NC hex .+« . .- . e e ceel
13 192- 21 - LOCKWASHER - 3/8" Z.P. ¢ o o ¢ e v neenunn. s ieeee. D
14 183- 30 LOCKWASHER - 3/8" internal tooth « « = =« c « « v e o v v us ser-1
, 15 175- 420 SCREW - 3/8" x 3/4" NC truss head:» + « + o's s s+ o e v v =& seeenl
16 C 14262 PIVOT - adjusting rod, - - = = - - « R R « 1
17 C 14264 ROD - belt tension =« -+« + . R R ' . .1
18 C 14269 ~ NUT - belt tension « - - e .. .1
19 C 10898 PIN - Safefy r oo ot s eaccannnnnnn e . 2
20 C 14869 BRACKET - mower mounting R.H. « + + + « . : -1
20 C 14868 BRACKET - mower mounting L.H, « -.. )/-’ ------------ vee 1
21 111- 362 BOLT - 3/8" x 1" NC rd. hd., squar}neck ..... s vas s anas 2
22 192- . 21 "LOCKWASHER - 3/8" Z.P. . < e ofn e ivven s R -2
23 129- 103" CNUT - 3/B" NChex Z.Poe v vv ok v v s et m e cieenes 2
24 C 14482 SPRING...0...... L e cere P
25 C 15930 BRACKET ASSEMBLY (laté production) ‘
26 C 15962 BELLCRANK (late prod(ction)
27 C 15931 SPACER - hellcr?k/ﬁate production)

REAR ' WHEELS, AXLE AND LIFT ASSEMBLY

C 14773 AXTE - rear wheels «eeeevnvnnn.. i ...

1 1

2 C 14932 BRACKET - axle mounting - - - - « » - « e SRR

3 187- 1036 7 BOLT - 1/4" x 1/2" NC hex self-tapping « « « « « - - R N

4 C. 195567 WHEEL - rubber. « v v v ie i i e it s canntannnncennaans

5 C 14866 - BSTUD-wheel.:oviruvimovenarennan re e e T e 2

6 195 533 WASHER - plain 1/2% Z.P. . . ... e i ce+. B

-7 29- 103 NUT - 3/8" NC hex Z.P.- L . . . .. S e 2
8/}92- 21" . LOCKWASHER = 3/8" Z.P. « v s v v v v s e 2

9 C 14933 "J" BOLT - short .. ... ..., v e s e a e e m e s . 2
100 1920 23 LOCKWASHER ~ 1/2" ZP. « e v v v nnnn. e 4
711 129- 105 NUT - 1/2" NChex « -« « » e r et s e canaad
12 195- 530 WASHER - plain 1/2" Z.P, « s« c s vuoeesaonannnnnnun e T
13. 132- 310 ' PIN-cotter 1/8" X 1" « v v v v vuann et e e

14 C 14642 FRAME - mower Lift ¢+ s« vennnnn R IR 1

15 C 14643 BRACKET - height adjust « « « e= s s v s s asvaanononennss 1

16 C 14933 SHAFT - height adjust « » « « v v e e v e oeesonmnnnnnnas ee 1

17 C 14957 - SCREW - height adjust « « « o oo oo vt e m v i i iaa e v as cens]

. 18 C 14959 NUT - height adjust . . ... .. C o r e et RIS |
19 131- 168 NUT = 10CK 1/2" NF heX » + vor s v o v v e vevmennnns D N

20 € 14936 ROD ~ lift adjusting « v v o ¢ v 0 s vt e ccvmaeveneans craeee 2

2l C 12571  SLEEVE =1lift....veuenseeuun.. e e 2

.22 181- 165 NUT - 100K 1/2" NC ReX 2 4 v o e e e e vmeeesvmeaveaeseanens?

23 C 10898 PIN-safety....._.................I..............-.2
, s

Printed in U,S.A. May 1976~




NUMERICAL INDEX

14978

- PAGE REF. PART PAGE REF.  PART PAGE REF. ' iy
NO. NO NO. NO. NO. NO. NO. NO. NO. -8 .
A 70280 7 8 C 15930 9 25
A 70404 5 C 15931 9 27
A 70514 5 19" C 15962 ! 26
C 10483 - 9 1 C 17666 7 5
~C 10808 7 13 C 22708 5 14.
C 10810 7 9 C 23810 5 17
C 10822 7 16 | ,
C 10898 .9 19 HARDWARE CODE NUMBERS .
C 10898 ‘9 23 . .
C 10942 7 15 15- 612 7 10
C . 12236 g 8 92- & 7 11.
C 12249 g 3 111- 317 .5 15 |
C 12251 5 9 - 111- - 317 7 20 .|
C 12256 9 4 S 111- 362 9 21
C 12264 9 2 113- 267 9 g -
C 12519 5 . 115- 206 7 12
C 12571 9 21 126- 19 - 17
C 12664 5 129- 103 7 22
C 14262 g 16 '129- 103 9 7
‘€ 14264 9 17 129- 103 9 11
C 14269 9 18 129- 103 . g 23
C 14482 5 11 125- 105 9 11
C 14482 g 24 131- 152 5 5
C 14642 9 14 131- 165 9 22
C 14643 9 15 131-, 168 9 19
. C 14731 5 12 131- - 172 5 4
C 14768 5 13 131- 178 5 7
. C 14773 9 1 131- 179 9 12
C 14775 7 19 132- 310 5 21
C 14811 9 6 132- 310 g 13
C 14813 9 5 175- 420 9 15
C 14868 9 20 187- 1036 7 3
C 14869 - 9 20 187~ 1036 9 3
C . 14885 7 7 192- 21 7 21
"C 14886 7 6 192- 21 9 8
C 14888 5 16 192- 21 9 13
‘C- 14888 7. 4 ©o192- 21 - 9 22
‘C 14892 5 18 192- 23 9 10
‘C 14926 7 14 193- 30 g . 14
C 14932 9 < 2 195- .7 108 5 20
C 14933 9 g 195- 522 5 8
C 14934 9 16 195- 5322 9 10 -
C 14938 9, 20 195~ 530 5 10
C 14939 7 2 195- 530 9 12 '
C 14940 7 1 195- 533 9 6
C 14957 9 17 "195- 545 5 "6
. C 14959 9 18 195- 545 7 18 ,
C 14960 . 5 1 . :
C 14961 5 3
C 14962 5 2
C 14964 9 4
C 14966 9 5 .
C 14969 5 S-S
C 9 7




&

e

.

reF—

Ingersoll Equipment Co.,

. -
ES
. . . .
. T -
. , -
’ .
.
"
-
i
N -
! h
‘ -
< .

v




. | -
7 -
# ) -
o
R
——— T
'
) -
. ’ ! n |
.
w
- .
. .
[
' ! ‘
' l ‘
f w
. - |
. '
. . *
. .
- '
.

“Ingersoll Equi

p

ES

£ -.
; .
b ' |
- . ' | |
| | )
' Y . -
i ' |
| ‘ —‘2 - . J. - b
. . — |
© ) - |
1
K - -?‘-
; f
1 - | - | |
) -
’ ’ ‘ |
v ! | |
!
| . _f . - >
- k |
. ’ '
Fl
- . “ |
' . .
..
. u | .o
) .
f
[ = o -
- v
+
. o
A .0
- l '
1 ‘ ’
¢




